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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 PEAK OUTPUT POWER
RESULT: Pass

5.1.3 6DB BANDWIDTH AND 99% BANDWIDTH
RESULT: Pass

5.1.4 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100kHz BANDWIDTH
RESULT: Pass

5.1.5 POWER SPECTRAL DENSITY
RESULT: Pass

5.1.6 SPURIOUS EMISSION
RESULT: Pass

5.1.7 CONDUCTED EMISSIONS
RESULT: Pass
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following
appendixes:
Appendix A: Test data of 2.4G Wi-Fi.

2. Test Sites

2.1 Test Facilities

EMTEK (Shenzhen) Co., Ltd.

(FCC Registration No.: 709623)
(Test site Industry Canada No.: 4480A-2)

Bldg 69, Majialong Industry Zone, Nanshan District,
Shenzhen, Guangdong, P.R. China

The tests at the test site have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments
Table 1: List of Test and Measurement Equipment
Kind of Equipment Manufacturer Type S/N Calibrated
until
Transmitter spurious emissions
EMI Test Receiver Rohde & Schwarz | ESU 1302.6005.26 | 2018-05-20
Loop Antenna Schwarzbeck FMZB 1519 1519-012 2018-05-20
Cable H+B 3M SF104-26.5 | 295838/4 2018-05-21
Cable H+B 6M SF104-26.5 | 295840/4 2018-05-21
Pre-Amplifier HP 8447F 2944A07999 | 2018-05-20
Bilog Antenna Schwarzbeck VULB9163 142 2018-05-21
Cable Schwarzbeck AK9513 ACRX1 2018-05-20
Cable Rosenberger N/A FP2RX2 2018-05-20
Cable Schwarzbeck AK9513 CRPX1 2018-05-21
Cable Schwarzbeck AK9513 CRRX2 2018-05-21
Pre-Amplifier A.H. PAM-0126 1415261 2018-05-20
Horn Antenna Schwarzbeck BBHA 9120 707 2018-05-21
Pre-Amplifier A.H. PAM-0126 1415261 2018-05-20
Schwarzbeck BBHA 9170 BBHA91703 | 2018-05-20

Horn Antenna 99

132.1- 2018-05-20
EMI Test Receiver Rohde & Schwarz | FSV40 3008K39-

100967-AP
Pre-Amplifier Lunar EM LNA26G40-40 ‘;%)81313102 2018-05-20
Horn Antenna AHS/USA SAS-573 184 2018-05-20
Cable H+B (23652" SF104- 289147/4 2018-05-20
Cable H+B 3M SF104-26.5 | 295838/4 2018-05-20
Cable H+B 6M SF104-26.5 | 295840/4 2018-05-20
Radio Spectrum Test
EMI Test Receiver Rohde & Schwarz | ESCI 101045 2018-05-21
Vector Signal Generater Agilent N5182B My53050553 | 2018-05-20
Analog Signal Generator | Agilent N5171B My53050878 | 2018-05-20
Signal Analyzer Agilent N9010A My53470879 | 2018-05-21
Power Meter Agilent PS-X10-100 N/A 2018-05-21
Temp. / Humidity Chamber | Kingson THS-M1 242 2018-05-20
Conducted Emission
Test Receiver Rohde & Schwarz | ESCI 26115-010- 2018-05-20

0027
L.I.S.N. Rohde & Schwarz | ENV216 101161 2018-05-20
50Q Coaxial Switch Anritsu MP59B 6100175589 | 2018-05-21
Voltage Probe Rohde & Schwarz | ESH2-Z3 100122 2018-05-21
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2.3 Traceability

All measurement equipment calibrations are traceable to NIST or where calibration is performed
outside the United States, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a

regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

Table 2: Measurement Uncertainty

Parameter Uncertainty

Radio Frequency +1x10"-5
Maximum Peak Output Power Test +1.0dB
Conducted Emissions Test +2.0dB
Radiated Emission Test +2.0dB
Power Density +2.0dB
Occupied Bandwidth Test +1.0dB
Band Edge Test +3dB
All emission, radiated +3dB
Antenna Port Emission +3dB
Temperature +0.5°C
Humidity +3%

2.6 Location of Original Data

The original copies of all test data taken during actual testing were retained in the TUV

Rheinland (Shenzhen) file for certification follow-up purposes.
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2.7 Status of Facility Used for Testing

EMTEK (Shenzhen) Co., Ltd. test facility located at Bldg 69, Majialong Industry Zone,
Nanshan District, Shenzhen, Guangdong, P.R. China is listed on the US Federal
Communications Commission list of facilities approved to perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUTs are Android 10.1" tablet with Wi-Fi, Bluetooth function.
All models are identical except the model name.
For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 3: Technical Specification of EUT

Value
10.1" Flex Tablet for Android with Detachable Keyboard
NS-P10A8100K, NS-P10A8100K-C, xxxxxxP10A81xxxxxx, MID1028-
MA (x=0-9, A-Z, a-z, - or blank, for market purpose only)

Technical Specification
Kind of Equipment
Type Designation

FCC ID XMF-MID1028
IC 20064-M1D1028
HVIN NS-P10A8100K

2412 — 2462MHz

0~+45°C

DC 3.7V, 6000mAh via butilt-in lithium-ion battery
DC 5V via AC/DC adapter

2.83 dBi

Operating Frequency band
Extreme Temperature Range
Operation Voltage

Antenna Gain

Table 4: Technical Specification of Wi-Fi

Description
Item IEEE 802.11n IEEE 802.11n
IEEE 802.11b IEEE 802.119g (HT20) (HT40)
Operating Frequency | 5,15 462 | 2412~2462 | 2412 ~ 2462 2422 ~ 2452
band (MHz)
Channel Number 11 11 11 7
OFDM OFDM (BPSK, OFDM (BPSK,
Modulation ggﬁggs&s}g, (DBPSK, QPSK, 16-QAM, | QPSK, 16-QAM,
' DQPSK) 64-QAM) 64-QAM)
6,9, 12, 18, 24, _ _
Data Rate (Mbps) 1,2,5/11 36, 48, 54 MCSO0 ~ MCS7 MCSO0 ~ MCS7
Output Power Setting 15 14 14 14
level
Media Access Protocol CSMA/CA with | CSMA/CA with | CSMA/CA with CSMAJ/CA with
ACK ACK ACK ACK
Remark: Reduce power setting of 802.11g/n due to power setting of SAR and retest Peak output
power.
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Table 5: Carrier Frequency
Frequency Band Channel No. Frequency Channel No. Frequency
1 2412 MHz 8 2447 MHz
2 2417 MHz 9 2452 MHz
3 2422 MHz 10 2457 MHz
2400 — 2483.5 MHz 4 2427 MHz 11 2462 MHz
5 2432 MHz
6 2437 MHz
7 2442 MHz

3.3 Independent Operation Modes

The basic operation modes are:
A. On, Wi-Fi mode (2.4GHz)
1. Transmitting
a. Low Channel
b. Middle Channel
c. High Channel
B. Standby
C. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- Constructional Drawing - Instruction Manual
- PCB Layout - Rating Label

- Photo Document
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level.
The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according to the
procedures in ANSI C63.10: 2013.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested together with the following accessories:

Description Manufacturer Part No. Rating
DongGuan Aohai Power ) Input: AC 100-240V, 50/60Hz, 0.35A;
AC/DC Adapter Technology Co., Ltd A88-502000 Output: DC 5V, 2.0A

4.4 Countermeasures to Achieve ERM Compliance

The test sample which has been tested contained the noise suppression parts as
described in the Technical Construction File (TCF). No additional measures were
employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test

Ant. Tower

EUT& 3m
Support U [==

Turn Table

Ground Plane

Test Receiver

MOOOO

onor.:.

Ant. Tower

3m

EUT& - -]

Support Unj

Turn Table

Ground Plane

Test Receiver
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Diagram of Measurement Equipment Configuration for Conduction Measurement

EUT &
Support stand
LISN
80cli
{
Ground plane
Testreceive | |__|L— l
A R

Diagram of Measurement Equipment Configuration for Transmitter Measurement

RF Cable
Test Receiver The EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass
Test standard : FCC Part 15.247(b)(4) & FCC Part 15.203

RSS-Gen Clause 8.3
Limit The use of antennas with directional gains that do

not exceed 6dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional
gain of antenna is 2.83 dBi, and the antenna connector is designed with permanent
attachment and no consideration of replacement. Therefore the EUT is considered sufficient
to comply with the provision.

Refer to EUT Photo for further details.
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5.1.2 Peak Output Power

RESULT:

Test date
Test standard

Basic standard

Limit

Kind of test site

Test setup

Test Channel

2017-07-12

FCC Part 15.247(b)(3)

RSS-247 clause 5.4(4)

ANSI C63.10: 2013

Clause 9.1 of KDB 558074 v03r01
<1 Watt (30dBm) (Maximum peak
conducted output power)

< 4 Watt (36dBm) (e.i.r.p.)
Shielded room

Low/ Middle/ High

Operation Mode Al
Ambient temperature 25C
Relative humidity 50%
Atmospheric pressure 101kPa

Table 6: Test result of Peak Output Power of 802.11b

Pass

Channel Frequency Peak Output Power Limit
Channel (MH2) (dBm) (dBm)
Low Channel 2412 16.82 30
Middle Channel 2437 16.86 30
High Channel 2462 16.96 30
Table 7: Test result of Peak Output Power of 802.11g
Channel Frequency Peak Output Power Limit
Channel (MH2) (dBm) (dBm)
Low Channel 2412 15.57 30
Middle Channel 2437 15.74 30
High Channel 2462 15.69 30
Table 8: Test result of Peak Output Power of 802.11n (HT20)
Channel Channel Frequency Peak Output Power Limit
(MHz) (dBm) (dBm)
Low Channel 2412 15.37 30
Middle Channel 2437 15.45 30
High Channel 2462 15.47 30
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Table 9: Test result of Peak Output Power of 802.11n (HT40)

Channel Channel Frequency Peak Output Power Limit
(MHz) (dBm) (dBm)
Low Channel 2422 15.58 30
Middle Channel 2437 15.61 30
High Channel 2452 15.55 30

Note: The max e.r.i.p is 19.43 dBm less than 4W (36dBm).
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5.1.3 6dB Bandwidth and 99% Bandwidth

RESULT: Pass
Date of testing : 2017-07-12
Test standard : FCC Part 15.247(a)(2)

RSS-247 clause 5.2(1)
RSS-Gen clause 6.6

Basic standard : ANSI C63.10: 2013
Clause 8 of KDB 558074 v03r01
Kind of test site : Shielded room
Test setup
Test Channel : Low/ Middle/ High
Operation Mode : Al
Ambient temperature : 25C
Relative humidity : 50%
Atmospheric pressure : 101kPa
Table 10: Test result of 6dB Bandwidth and 99% Bandwidth of 802.11b
Channel Frequency | 6dB Bandwidth I 99% Bandwidth
Channel (MH2) (MH2) Limit (MHz) (MH2)
Low Channel 2412 10.02 20.5 12.281
Mid Channel 2437 10.05 20.5 12.311
High Channel 2462 10.01 20.5 12.329
Table 11: Test result of 6dB Bandwidth and 99% Bandwidth of 802.11g
Channel Frequency | 6dB Bandwidth o 99% Bandwidth
Channel (MH2) (MH2) Limit (MHz) (MH2)
Low Channel 2412 15.18 20.5 16.881
Mid Channel 2437 15.18 20.5 16.821
High Channel 2462 15.19 20.5 16.854
Table 12: Test result of 6dB Bandwidth and 99% Bandwidth of 802.11n (HT20)
Channel Frequency | 6dB Bandwidth o 99% Bandwidth
Channel (MH2) (MH2) Limit (MHz) (MH2)
Low Channel 2412 15.17 20.5 17.742
Mid Channel 2437 15.18 20.5 17.742
High Channel 2462 15.18 20.5 17.763
Table 13: Test result of 6dB Bandwidth and 99% Bandwidth of 802.11n (HT40)
Channel Frequency | 6dB Bandwidth o 99% Bandwidth
Channel (MH2) (MH2) Limit (MHz) (MH2)
Low Channel 2422 35.30 20.5 36.140
Mid Channel 2437 35.29 20.5 36.128

High Channel 2452 35.30 20.5 35.968
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5.1.4 Conducted Spurious Emissions measured in 100kHz Bandwidth

RESULT:

Date of testing
Test standard

Basic standard

Limit

Kind of test site

Test setup

Test Channel
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

Pass

2017-07-12

FCC part 15.247(d)

RSS-247 clause 5.5

ANSI C63.10: 2013

Clause 13 of KDB 558074 v03r01

20dB (below that in the 100kHz bandwidth within
the band that contains the highest level of the
desired power)

Shield room

Low/ Middle/ High
Al

25T

50%

101kPa

For details refer to following test plot.
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Test Plot of Conducted spurious emissions measured in 100kHz
Bandwidth of 802.11b
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Middle Channel
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High Channel
B Agilent Spectrum Analyzer - Swept SA B
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Band Edge

BE Agilent Spectrum AnalyzEr SweptSA

SENSE:INT] ALIGN AUTO  [12:14:06 AMJul 12, 2017
Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 20 dB

Ref Offset 1 dB Mkr1 2.400 00 GHZ

10 gBidw Ref 10.00 dBm -50.366 dBm

#VBW 300 kHz Sweep 2.933 ms (1001 pts)

CF Step

SENSE:INT] ALIGN AUTO  [12:16:46 AMJul 12, 2017
Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 20 dB

Mkr1 2.483 50 GHz
Ref Offset 1 dB
Eogsmw RZf 1;.e00 dBm -58.851 dBm

#VBW 300 kHz Sweep 4.800 ms (1001 pts)
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Test Plot of Conducted spurious emissions measured in 100kHz
Bandwidth of 802.11¢g

Low Channel

BN Agilent Spactrum Analyzer - Swept SA

=
| 50Q SENSE:INT] | ALIGN AUTO \IZJDQ:IEAMJU\ 12, 2017 FErr S
Marker 1 2. 413276800000 GHz Avg Type: Log-Pwr

PNO: Fast L, ) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 20 dB

NextPeak
Ref Offset 1 dB )
10 gBIdw Ref 10.00 dBm

[ |
Next Pk Right
[ |

Next Pk Left

#VBW 300 kHz Sweep 2.200 ms (1001 pts)

SENSE:INT] ALIGN AUTO 12:09:58 AM Jul 12,
Avg Type: Log-Pwr

PNO: Fast () Trig: Free Run Avg|Hold: 6/100

IFGain:Low #Atten: 20 dB

Ref Offset 1 dB Mkr1 24.896 1 GHz
10 ngdw Ref 10.00 dBm

-50.774 dBm

Stop 25.00 GHz
#VBW 300 kHz Sweep 2.387 s (25000 pts
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Middle Channel

B Agilent Spectrum Analyzer - Swept SA [= ] & |
RF 50Q AC SENSE:INT] ALIGN AUTO ‘12:1!]:37 AM Jul 12, 2017
Marker 1 2.43827 Avg Type: Log-Pur B
PNO: Fast L, 1rig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 20 dB
NextPeak
Ref Offset 1 dB
Ref 10.00 dBm : e
Next PK Right
|
Next Pk Left

#VBW 300 kHz Sweep 2.200 ms (1001 pts)

IMSG STATUS

SENSE:INT] ALIGN AUTO 12:11:17 AM Jul 12, 2017
Avg Type: Log-Pwr 4
PNO: Fast L, 1rig: Free Run Avg|Hold: 8/100
IFGain:Low #Atten: 20 dB

Ref Offset 1 dB
Ref 10.00 dBm

25.000000000 GHz

CF Step
2.497000000 GHz

Stop 25.00 GHz
#VBW 300 kHz Sweep 2.387 s (25000 pts
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High Channel
B Agilent Spectrum Analyzer - Swept SA [= ] & |
RF 500 AC SENSE:INT] ALIGN AUTO ‘12:11:52 AM Jul 12, 2017
Marker 1 2.46325 Avg Type: Log-Pwr fost hoh
PNO: Fast L, 1rig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 20 dB
NextPeak
Ref Offset 1 dB
Ref 10.00 dBm : e
Next PK Right
| G|
Next Pk Left

#VBW 300 kHz Sweep 2.200 ms (1001 pts)

IMSG STATUS

SENSE:INT] ALIGN AUTO 12:12:38 AM Jul 12, 2017
Avg Type: Log-Pwr 4
PNO: Fast () Trig: Free Run Avg|Hold: 5/100
IFGain:Low #Atten: 20 dB

Ref Offset 1 dB
Ref 10.00 dBm

25.000000000 GHz

CF Step
2.497000000 GHz

Stop 25.00 GHz
#VBW 300 kHz Sweep 2.387 s (25000 pts
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Band Edge

B Agilent Spectrum Analyzer - Swept SA

SENSE:INT] ALIGN AUTO  [12:09:34 AMJul 12, 2017
Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 20 dB

Mkr1 2.400 00 GHz
Ref 10.00 dBm -31.877 dBm

CF Step

#VBW 300 kHz Sweep 2.933 ms (1001 pts)

SENSE:INT] ALIGN AUTO  [12:12:16 AMJul 12, 2017
Avg Type: Log-Pwr 4
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 20 dB

Ref Offset 1 dB
Ref 10.00 dBm

CF Step

#VBW 300 kHz Sweep 4.800 ms (1001 pts)
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Test Plot of Conducted spurious emissions measured in 100kHz
Bandwidth of 802.11n (HT20)

Low Channel

BN Agilent Spactrum Analyzer - Swept SA

=
| 50Q SENSE:INT] | ALIGN AUTO \12:04:IEAMJU\ 12, 2017 FErr S
Marker 1 2. 413276800000 GHz Avg Type: Log-Pwr

PNO: Fast L, ) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 20 dB

Ref Offset 1 dB Mkr1 2.413 277 GHz DML aR
10 ngdw Ref 10.00 dBm

2193 dBm | |

Next Pk Right
[ |

Next Pk Left

#VBW 300 kHz Sweep 2.200 ms (1001 pts)

SENSE:INT] ALIGN AUTO 12:05:04 AM Jul 12, 2017
Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold: 51100
IFGain:Low #Atten: 20 dB

Ref Offset 1 dB
10 ngdw Ref 10.00 dBm

Stop 25.00 GHz
#VBW 300 kHz Sweep 2.387 s (25000 pts
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Middle Channel
(=R
ALIGN AUTO \12:D5:43 AM Jul 12, 2017 Peak Search

B Agilent Spectrum Analyzer - Swept SA
SENSE:INT]
Avg Type: Log-Pwr 4
7 Trig: Free Run Avg|Hold:>100/100

PNO: Fast (]
IFGain:Low #Atten: 20 dB
NextPeak

Ref Offset 1 dB
- ||

Ref 10.00 dBm

Next Pk Right
 Essiiisssinsssanmi |

Next Pk Left

#VBW 300 kHz Sweep 2.200 ms (1001 pts)

ALIGN AUTO 12:06:13 AM Jul 12, 2017
Avg Type: Log-Pwr 4

Avg|Hold: 5/100

SENSE:INT]

7 Trig: Free Run

PNO: Fast [,
IFGain:Low  #Atten: 20 dB

Ref Offset 1 dB
Ref 10.00 dBm

Stop 25.00 GHz
Sweep 2.387 s (25000 pts

#VBW 300 kHz




Produkte
Products

A TUVRheinland®

Prufbericht - Nr.:
Test Report No.

50090969 002

Seite 28 von 39
Page 28 of 39

High Channel

B Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO

SENSE:INT]

‘IZJEIﬁ:EE AM Jul 12, 2017

Avg Type: Log-Pwr
PNO: Fast L, 1rig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 20 dB

Ref Offset 1 dB
Ref 10.00 dBm

#VBW 300 kHz

Sweep 2.200 ms (1001 pts)

=R
=
NextPeak
Eaaai |
Next PK Right
|

Next Pk Left

STATUS

SENSE:INT] ALIGN AUTO

12:08:31 AM Jul 12, 2017

Avg Type: Log-Pwr
PNO: Fast L, 1rig: Free Run Avg|Hold: 5100

IFGain:Low #Atten: 20 dB

Ref Offset 1 dB
Ref 10.00 dBm

#VBW 300 kHz

4

25.000000000 GHz

CF Step
2.497000000 GHz

Stop 25.00 GHz
Sweep 2.387 s (25000 pts
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Band Edge

B Agilent Spectrum Analyzer - Swept SA

Ref Offset 1 dB
Ref 10.00 dBm

SENSE:INT] ALIGN AUTO

‘121D4:43 AM Jul 12, 2017

Avg Type: Log-Pwr
PNO: Fast L, 1rig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 20 dB

#VBW 300 kHz

CF Step

Sweep 2.933 ms (1001 pts)

Ref Offset 1 dB
Ref 10.00 dBm

SENSE:INT] ALIGN AUTO

‘IZJDS:DD AM Jul 12, 2017

Avg Type: Log-Pwr
PNO: Fast L, 1rig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 20 dB

#VBW 300 kHz

4

CF Step

Sweep 4.800 ms (1001 pts)
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Test Plot of Conducted spurious emissions measured in 100kHz
Bandwidth of 802.11n (HT40)

Low Channel

BN Agilent Spactrum Analyzer - Swept SA

=
| 50Q SENSE:INT] | ALIGN AUTO \12:02:4SAMJU\ 12, 2017 FErr S
Marker 1 2.41951 1350000 GHz Avg Type: Log-Pwr

PNO: Fast L, ) Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 20 dB

NextPeak
Ref Offset 1 dB Mkr1 2.419 51 GHz
10 gBidw Ref 10.00 dBm

~2.716 dBm e

Next Pk Right
[ |

Next Pk Left

#VBW 300 kHz Sweep 35.067 ms (1001 pts)

SENSE:INT] ALIGN AUTO 12:03:30 AM Jul 12, 2017
Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold: 71100
IFGain:Low #Atten: 20 dB

Ref Offset 1 dB Mkr1 24.854 2 GHz
10 ngdw Ref 10.00 dBm

-49.804 dBm

Stop 25.00 GHz
#VBW 300 kHz Sweep 2.387 s (25000 pts
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Middle Channel

B Agilent Spectrum Analyzer - Swept SA

SENSE:INT] ALIGN AUTO

(=R
[12:01:22 AM Jul 12, 2017

Avg Type: Log-Pwr
PNO: Fast L, 1rig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 20 dB

Ref Offset 1 dB
Ref 10.00 dBm

-------J‘..IM.J 1l 41

#VBW 300 kHz Sweep 3.

; Peak Search

NextPeak
|
Next PK Right
| G|

Next Pk Left

067 ms (1001 pts)

STATUS

SENSE:INT] ALIGN AUTO

12:01:50 AM Jul 12, 2017

Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold: 5/100
IFGain:Low #Atten: 20 dB

Ref Offset 1 dB
Ref 10.00 dBm

#VBW 300 kHz Sweep 2.387 s (25000 pts

4

Stop 25.00 GHz

STATUS
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High Channel
B Agilent Spectrum Analyzer - Swept SA [= ] & |
RF 500 AC SENSE:INT] ALIGN AUTO ‘]1159:[” PMIul 12, 2017
Marker 1 A 2.449 Avg Type: Log-Pwr fost hoh
PNO: Fast L, 1rig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB
NextPeak
Ref Offset 1 dB
Ref 10.00 dBm : e
Next PK Right
s |
Next Pk Left

I

#VBW 300 kHz Sweep 5.067 ms (1001 pts)

IMSG STATUS

SENSE:INT] ALIGN AUTO 12:00:32 AM Jul 12, 2017
Avg Type: Log-Pwr 4
PNO: Fast () Trig: Free Run Avg|Hold: 15100
IFGain:Low #Atten: 20 dB

Ref Offset 1 dB
Ref 10.00 dBm

25.000000000 GHz

CF Step
2.497000000 GHz

Stop 25.00 GHz
#VBW 300 kHz Sweep 2.387 s (25000 pts
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Band Edge

BN Agilent Spactrum Analyzar SweptSA

SENSE:INT]

ALIGN AUTO [12:03:03 AM Jul 12, 2017

Start Freq 2 390000000 GHz

PNO: Fast L, 1rig: Free Run
IFGain:Low #Atten: 20 dB

Avﬁ Type: Log-Pwr
Avg|Hold:>100/100

Ref Offset 1 dB
Ref 10.00 dBm

10 dBidiv
Log

Mkr1 2.400 00 GHz
-35.990 dBm

Ref Offset 1 dB

10 ngdw Ref 10.00 dBm

SENSE:INT]

ALIGN AUTO ‘11 59:30 PM1ul 12,2017

PNO: Fast (4 Trig: Free Run
IFGain:Low #Atten: 30 dB

#VBW 300 kHz

Avg Type: Log-Pwr
Avg|Hold:>100/100

Center Freq
2.475000000 GHz

StartFreq
2.450000000 GHz

Stop Freq
2500000000 GHz

Sweep 4.800 ms (1001 pts)
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5.1.5 Power spectral density

RESULT:

2017-07-12

FCC part 15.247(e)
RSS-247 clause 5.2(2)
ANSI C63.10: 2013

Date of testing
Test standard

Basic standard

Clause 10 of KDB 558074 v03r01

8dBm/3kHz
Shield room

Limit
Kind of test site
Test setup

Test Channel : Low/ Middle/ High
Operation mode : Al

Ambient temperature 25C
Relative humidity 50%
Atmospheric pressure 101kPa

Table 14: Test result of power spectral density:

Mode Rate (Mbps) |Channel (MHZz) (dBRni}/SBlIJ!Lz) (dBanIg:in) Conclusion

2412 -12.448 8 Pass

802.11b 2437 -11.188 8 Pass
2462 -12.129 8 Pass

2412 -12.844 8 Pass

802.11g 2437 -12.426 8 Pass
2462 -12.156 8 Pass

2412 -12.743 8 Pass

802.11n (HT20) 2437 -12..919 8 Pass
2462 -12.712 8 Pass

2422 -18.381 8 Pass

802.11n (HT40) 2437 -17.589 8 Pass
2452 -17.640 8 Pass

Pass
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5.1.6 Spurious Emission

RESULT:

Date of testing
Test standard

Basic standard

Limits
Kind of test site

Test setup

Test Channel
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

For details refer to appendix A.

Pass

2017-07-04

FCC part 15.247(d)

RSS-Gen

ANSI C63.10: 2013

Clause 11 of KDB 558074 v03r01

FCC part 15.209(a)

3m Semi-Anechoic Chamber & Anechoic Chamber

Low/ Middle/ High
Al

24°C

53%

101kPa
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5.1.7 Conducted emissions

RESULT:

Date of testing
Test standard

Basic standard
Frequency range
Limits

Kind of test site

Test setup

Input Voltage
Operation Mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

For details refer to appendix A.

2017-06-16

FCC Part 15.207
RSS-Gen Clause 8.8
ANSI C63.10: 2013
0.15 — 30MHz

FCC Part 15.207
Table 3 of RSS-Gen
Shield room

AC 120V, 60Hz
A

Not Connected
22°C

55%

101kPa

Pass
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6. Photographs of the Test Set-Up

Photograph 1: Set-up for Spurious Emissions for 30 - 1000MHz .
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Photograph 3: Set-up for Spurious Emissions for 18 — 26.5GHz

]
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Note 1: Testing was carried out within frequency range 9 kHz to the tenth harmonics. The measurement
results below 30MHz and above 18GHz were greater than 20dB below the limit, so only the radiated spurious

emissions from 30MHz to 18GHz were reported.

1. Transmitter Spurious Emissions of 802.11b mode

1.1 Transmitter Spurious Emissions, 30MHz - 1GHz

Shenzhen EMTEK Co., Ltd.
Bldg. &9 . Majinlong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.B. China
wew. emitek. con. on Tel (484-T55-20%5 4280 Fax:+B&-T55-2695 4287

EMTEK®

Aoosse to the Warld

Radiated Emission Measurement

Flie -TUV 2017 Data %337 Diate: 20 TAOT/04 Time: 3:44:25
B0 dbeim
Limill —
I ini g
o
B0
&0
w ] |
|
30
3 'p“uL II'hIM\
n : [ ﬂvm'lwvmm““r
a ;ﬂ.- "LNJM“"* b 8
1 bh'“n' Wy
o
J0.000  VE.00 224.00 321.00 41800 a15.00 R12.00 703.00 06,00 10000 MH:
Site 3m Chamber #3 Polarization: Herizontal Temperature: uc
Limit: { RE)FCC PART 15 C Power:  AC 120WB0Hz Hurridity: 3% %
EUT: Insignia Flex Android 107 Tablst
MM: N5-P10A8100
Mode:11b 2412
Mote:
Reading Cormect Measure- Antenna Table
Mo. M.  Freg.  Leval Factor ment  Limit  Ower Height Dagree
MHz dBEu'v dE dBuVim dBuvim dB8 Detecior ocm degree  Comment
1 30.9700 M7 -16.55 18.16 4000 -21.84 QP
2 181.3200 3Ted  -17.08 20.82 4350 -22688 QP
3 310.3200 3368 -12.42 21.26 46.00 -2474 QP
4 709.2100 3236 -2.55 2081 46.00 -16.19 QP
5 875.8400 2094 -1.34 2B8.60 46.00 -1740 QP
6 * 036.0500 3053 -0.54 20.90 46.00 -16.01 QP
*Maximum data wOwer limit  :owver margin Operator: KK

File :TUV 2017\Dats :#337 Page: 1
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Shenzhan EWTEK Co. . Ltd.

Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China

wwn. emtek. oom. on Tel :4B8=T55-20%5 4280 Fax-+BA-TS5-1595 4287

EMTEK®

Aooase ta the Warld

Radiated Emission Measurement

Flie “TUW 2017 Data %333 Diate: 201707404 Time: 3:45:35
B0 dievim
Limit1 —
H i —
m
=]
50
EL] —I
I
® 5
L
» | 4 hpntpu
i . . . g .
|!er||| l\;f MAN!“'LH 4y
1 W
oo
30000 1ET.00 224.00 321.00 415 00 15,00 G200 705900 G, 0 100000 MHx
Site 3m Chamber #3 Polarization:  Vertical Temperature: 240
Limit: { REJFCC PART 15C Power:  AC 12000Hz Hurridity: 13 %
EUT: Insignia Flex Android 10 Tablet
MM: MN5-P10A8100
Mode:11b 2412
Mote:
Reading Comect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuv oE dBuvim  dBuvim OB Detecior om degree  Comment
1 %  31.0400 4437 1640 27.88 4000 1212 QP
2 43.5800 4152 -1525 26.27 4000 -13.73 QP
3 158.0400 4082 1877 22.05 4350 -2145 QP
4 7092100 20.06 -2.55 26.51 46.00 -1949 QP
5 B72.9300 26.78 -1.39 25.30 46.00 -2081 QP
] Q59 2600 28.81 -0.28 2B.53 46.00 -17.47 OQF
*Maximum data  x:Owver limit :ower margin Operator: KK

File :TUV 20717\Dats :#338

Page: 1
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Shenzhan EMTEK Co..Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wwn. emtek. oom. on Tel :4B8=T55-20%5 4280 Fax-+BA-TS5-1595 4287 Aooase to the Warld

Radiated Emission Measurement

Flie “TUW 2017 Data %333 Diate: 201707404 Time: 3:45:07
B0 diim
Limit1 —
H i —
m
=]
s [ ]
il _| | X
I
k1)
1 3 MM,\!,\' 'A“'I“L"i'il i
b I AR
f ! M i e e
r Yt
10 LL!“] 'f""w-u" ittt
oo
30.000  127.00 224.00 321.00 A1E 0D 1500 G2 D0 703,00 B0G. 00 100000 MH:
Site 3m Chamber #3 Polarization: Horizental Temperature: 240
Limit: { REJFCC PART 15C Power:  AC 12000Hz Hurridity: 13 %
EUT: Insignia Flex Android 10 Tablet
MM: MN5-P10A8100
Mode:11b 2437
Mote:
Reading Comect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuv oE dBuvim  dBuvim OB Detecior om degree  Comment
1 181.3200 ars 1708 20.48 43.50 -23.04 QP
2 3132300 33T 1241 21.38 46.00 -24.62 OQF
3 * 7245200 44 .50 -ATT 40.73 46.00 -527 QP
4 7092100 31.59 -2.55 20004 46.00 -1696 OQF
5 921.4300 2024 0,72 2B.52 46.00 1748 QP
] 936.9500 2037 -0.54 2B.83 46.00 -17.17 QF

*:Mazdmum data

x:Over limit

File :TUV 20717\Dats #8339

:ower margin

Operator: KK
Page: 1
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Shenzhan EMTEK Co..Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wwn. emtek. oom. on Tel :4B8=T55-20%5 4280 Fax-+BA-TS5-1595 4287 Aooase to the Warld

Radiated Emission Measurement

Flle -TUW 2017 Data #3440 Dafs: 201 T/TH4 Time: 3468017
B0 B
Limill m—
i —
m
El

4 [
P I

» t, g
¥ JFLW"""‘ Mt A
" I s bt
L] ll'l JI"‘M}"III’ Rauaiial
oo
30000 1ET.00 224.00 321.00 415 00 15,00 G200 705900 G, 0 100000 MHx
Site 3m Chamber #3 Folarization: Vertical Temperature: 240
Limit { REJFCC PART 15C Power:  AC 1200W00Hz Hurridity: CER]
EUT: Insignia Flex Android 10 Tablet
MM NS-P10A8100
Mode: 11b 2437
Mote:
Reading Cormect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor ~ment  Limit  Ower Height Degree
MHz dBuW ] dBuvim  dBuVim o8 Datecior cmi degree  Comment
1 *  31.8400 44 680 -16.49 28.11 40.00 -11.89 QP
2 43.5800 4130 1525 26.05 40.00 -13.85 QP
3 157.0700 4111 -18B.85 22.26 43.50 -21.24 QP
4 T19.6700 35.73 -3.85 31.88 46.00 -14.12 QF
5 7892100 20,04 -2.55 27.38 46.00 -1861 QP
i DE0.2300 2807 -0.27 27.80 4.00 -26.20 QP
*Maximum data  x:Owver limit :ower margin Operator: KK

File :TUV 2017\Dats :#340 Fage: 1
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Shenzhan EMTEK Co..Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wwn. emtek. oom. on Tel :4B8=T55-20%5 4280 Fax-+BA-TS5-1595 4287 Aooase to the Warld

Radiated Emission Measurement

Flle -TUW 2017 Data #3441 Dafs: 201 T/TH4 Time: 3:350C2T
B0 B
Limill m—
i —
m
El

w1

» : 4 & F
) 2 e o
? J|r1 ,,.‘t-".' 1'ul‘""'-.'~'IL~--'.--l-"-|n'k-’."'"-'I'''"""""l"’l“"ﬁ'ﬂ -
10 p.L;“lﬁ'r'l"liﬂlJ-r |
oo
a0 6600

30.000  127.00 224.00 321.00 A1E 0D 1500 G2 D0 7! 100000 MH:

Site Im Chamber #32 Polarization: Horizental Temperature: 24c
Limit { REJFCC PART 15C Power: AC 12000Hz Hurmidity: 33 %
EUT: Insignia Flex Android 10 Tablet

MM NS-P10A8100

Mode: 11b 2462

Mote:
Reading Comect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuv oE dBuvim  dBuvim OB Detecior om degree  Comment

1 173.5600 3826 -18.03 20.23 43.50 -2327 QP

2 300.6300 3372 1247 21.25 46.00 -2475 QP
3 * T89.2100 3222 -2.55 20067 46.00 -16.33 QP
4 831.2200 2B8.92 -2.08 26.84 46.00 -19.16 QP
5 &75.8400 20.87 -1.34 2B8.53 46.00 -1747 QP
] 236.9500 28.80 -0.54 2B8.26 46.00 -17.74 OQP
*Maximum data  x:Owver limit :ower margin Operator: KK

File :TUV 2017\Dats #3471 Fage: 1
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A TUVRheinland®

Shenzhan EWTEK Co. . Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China
wwn, emtek. con. on Tel (+BE-TH5-24%5 4200 Fax:+Bo-TS5-T695 4ET

EMTEK®

Aooase ta the Warld

Flle TV 2017

Radiated Emission Measurement
Diate: 201 T/0T/04

Data -#342

Time: 3251237

B0 dievim
Limill —
H i —
m
=]
L]
w —] I
I
k1)
§
i w,mu'\fﬂ'-f'-""l'
; et
" “ 1‘1 .rll .‘1 JM""’W“ WWW
! L]
L] |
oo
30000 1ET.00 224.00 321.00 415 00 15,00 G200 705900 G, 0 100000 MHx
Site 3m Chamber #3 Polarization:  Vertical Temperature: 240
Limit { REJFCC PART 15C Power:  AC 1200W00Hz Hurridity: CER]
EUT: Insignia Flex Android 10 Tablet
MM NS-P10A8100
Mode: 11b 2462
Mote:
Reading Comect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuW ] dBuvim  dBuVim o8 Datecior cmi degree  Comment
1 * 30.6700 4470 -16.55 28.15 40.00 -11.85 QP
2 42 6100 4145 -15.26 26.19 40.00 -13.81 QP
3 157.0700 4103 -18.85 22.18 43.50 -21.32 QP
4 480.0800 2813 -B.08 21.04 46.00 -24.86 QF
5 7892100 28.50 -2.55 25.95 46.00 -20.05 QP
i 9360500 2811 -0.54 27.57 46.00 -1843 QP
*Maximum data  x:Owver limit :ower margin Operator: KK

File :TUV 2017\Dats :#342

Page: 1
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1.2 Transmitter Spurious Emissions, 1GHz - 18GHz

Shenzhan EMWTEK Co..Ltd.
Bldg. &% Majialong Industry Zone Manshan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wwn. omtek. oom. on Tel :+848-T35-26%5 4280 Fax-+B4-TS5-3695 4287 Aonase Lo the Warld

Radiated Emission Measurement

Flie T Data #3553 Diate: Time:

B0 dievim

Limil1 —
Tt
m
=]
S
50 Pugh i e, ey pid Wiy
W‘“\m Sy
M LWJ—JMJ&_P’WMW
40 yrde”
.1_/.""'.
PJ.uml{

k1)

m

L]

oo

000,000 3700, 00 440000 &100,00 TR 00 0000 V200,00 1230000 V4600.00 | G0, 00 MH =
Site 3m Chamber #2 Polarization: Horizontal Temperaiure: 24 C
Limit { RE)FCC PART 15C Power:  AC 1200B0Hz Hurridity: 33 %
EUT: Insignia Flex Android 10" Tablet
MMN: NS-P10A8100
Mode:11b 2412
Mote:
Reading Comect Measure- Antenna Table
Mo, Mk Freq. Lewvel Factor ment Limit ~ Ower Height Degres
MHz dBuV dE dBuvVim  dBuVim o8 Dalecior cmi degree  Comment
1 17354.00 56.04 -4.85 52.04 T4.00 -21.06 peak
2 * 17354.00 4409 -4 85 38.10 54.00 -14.80 AVG

“Maximum data  x:Owver limit :ower margin Operator: KK

File :TUV\Data #5529 Fage: 1
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A TUVRheinland®

Shenzhan EWTEK Co. . Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China
wwn, emtek. con. on Tel (+BE-TH5-24%5 4200 Fax:+Bo-TS5-T695 4ET

EMTEK®

Aooase ta the Warld

Radiated Emission Measurement
Flle “TUV

Data #3553 Diate: Time:

B0 dievim

Limill —
Tkt

m

=]

= mermw‘u«#ﬂmmﬂﬁw ]

W‘uumfmyﬁ”w
PR ek
EL]
H_*,,.,Hw'*““* :

k1)

m

L]

oo

1000000 370000 440000 &100.00 TR 00 hnnnn V20000 1230000 V460000 | 0. 00 MH =
Site 3m Chamber #2 Polarization:  Vertical Temperature: 240
Limit { RE)FCC PART 15C Power:  AC 1200W00Hz Hurridity: CER]
EUT: Insignia Flex Android 10" Tablet
MM NS-P10A8100
Mode:11b 2412
Mote:
Reading Comect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuW ] dBuvim  dBuVim o8 Datecior cmi degree  Comment
1 1376700 60.35 -B.97 51.38 T4.00 -22.62 peak
2 * 13767.00 4477 -B.97 35.80 4.00 1820 AVG

*Maximum data  x:Owver limit :ower margin Operator: KK

File -TUV\Data -#558 Fage: 1
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A TUVRheinland®

Shenzhan EWTEK Co. . Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China
wwn, emtek. con. on Tel (+BE-TH5-24%5 4200 Fax:+Bo-TS5-T695 4ET

EMTEK®

Aooase ta the Warld

Radiated Emission Measurement
Flle “TUV

Data #3561 Diate: Time:
B0 dievim
Limill —
Tkt
m
=]
®
L] .
\WW@F‘J "'MT#WW‘P‘*HM Pl ™
a0 mwm““’”’"f‘
W.ﬂ 3
k1)
m
L]
oo
1000000 370000 440000 &100.00 TR 00 hnnnn V20000 1230000 V460000 | 0. 00 MH =
Site 3m Chamber #2 Polarization: Horizental Temperature: 240
Limit { RE)FCC PART 15C Power:  AC 1200W00Hz Hurridity: CER]
EUT: Insignia Flex Android 10" Tablet
MM NS-P10A8100
Mode: 11b 2437
Mote:
Reading Comect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuW ] dBuvim  dBuVim o8 Datecior cmi degree  Comment
1 17116.00 5815 -7.84 51.31 T4.00 -22.69 peak
2 * 17116.00 4304 -7.84 35.20 34.00 -18.B80 AVG
*Maximum data  x:Owver limit :ower margin Operator: KK

File -TUW\Data #5671 Fage: 1
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Shenzhan EWTEK Co. , Ltd.
Bldg. &3, Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China EM I E K

wwn. emtek. oo om Tel :v88=T55-2695 4280 Fax:+B4-T55-26R5 L287 Aooase ta the Warld

Radiated Emission Measurement

Flie TUW Ciata 360 Diate: Time:
B0 diaVim
Limil1 —
Famrkit
F
=]
1|-
50 bt AP it B i
PRPPCTTRRN ok s
wuuv‘pmﬁh"ﬂ
W bl 3
[t ‘
1]
]
m
on
1000000 370000 440000 G100.00 T 00 Aann.nn V120000 1290000 V4600.00 1 G0, 00 MHx
Site 3m Chamber #2 Polarization:  Vertical Temperature: 24 ©
Limit: { RE)FCC PART 15C Power:  AC 120W00Hz Humiidity: 32 %
EUT: Insignia Flex Android 10° Tablet
MM: MN5-P10A8100
Mode:11b 2437
Mote:
Reading Cormect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor ment  Limit  Ower Height Degree
MHz dEuY ) dBuvim  dBuvim OB Detecior om degree  Comment
1 1444700 6088 -B.81 52.27 7400 -21.73 peak
2 % 1444700 4721 -B.81 3B.60 54.00 -15340 AVG
*“Maxdmum data  x:Owver limit  “:owver margin Operator: KK

File - TUV\Data #5600 Fage: 1
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Shenzhan EMTEK Co..Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wwn. emtek. oom. on Tel :4B8=T55-20%5 4280 Fax-+BA-TS5-1595 4287

Aooase ta the Warld

Radiated Emission Measurement

Flie TUW Daka 2563 Diate: Time:
B0 dievim
Limit1 —
Frrank
m
=]
50 3
5 i
MJw‘#“WWW bl
L
A0 ﬂ‘*.vw-.nf'\r'l
™ i
k1)
0
0
oo
1000000 370000 440000 &100.00 TR 00 hnnnn V20000 1230000 V460000 | 0. 00 MH =
Site 3m Chamber #2 Polarization: Horizental Temperature: 240
Limit: { RE)FCC PART 15C Power:  AC 12000Hz Hurridity: 13 %
EUT: Insignia Flex Android 10" Tablet
MM: MN5-P10A8100
Mode:11b 2462
Mote:
Reading Comect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuv oE dBuvim  dBuvim OB Detecior om degree  Comment
1 1539000 60.84 -10.85 40.90 7400 -2401 peak
2 * 15380.00 4505 -1083 3420 54.00 -19.80 AVG
*Maximum data  x:Owver limit :ower margin Operator: KK

File -TUV\Data -#563 Fage: 1
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Shenzhan EMTEK Co..Ltd.
Bldg. &% Majialong Industry Zone, Manshan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wwn. emtek. oom. on Tel :4B8=T55-20%5 4280 Fax-+BA-TS5-1595 4287

Aooase ta the Warld

Radiated Emission Measurement

Flie -TUWV Data #3862 Dabe: Time:

B dBeVSm
Limil 1 —_—
Frimit

T

=]

50

et ﬂr«*ﬂ‘mﬂwﬂmmw*‘wﬂﬁﬁ
4 . _r,L*" W i

Lt 4 i
k1)
0
0
oo
1000000 370000 440000 &100.00 TR 00 hnnnn V20000 1230000 V460000 | 0. 00 MH =
Site 3m Chamber #2 Polarization:  Vertical Temperature: 240
Limit: { RE)FCC PART 15C Power:  AC 12000Hz Hurridity: 13 %
EUT: Insignia Flex Android 10" Tablet
MM: MN5-P10A8100
Mode:11b 2462
Mote:
Reading Comect Measure- Antenna Table
Mo. Mk.  Freg.  Level Factor  ment  Limit  Ower Height Degree
MHz dBuv oE dBuvim  dBuvim OB Detecior om degree  Comment
1 16215.00 6326 -12.00 51.26 7400 -2274 peak
2 * 16215.00 4880 -12.00 36.80 54.00 1720 AVG
*Maximum data  x:Owver limit :ower margin Operator: KK

File -TUV\Data -#562 Fage: 1
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1.3 Restricted Bands

Shenzhan EWTEK Co. . Ltd.
Bldg. &% Majialong Industry Zone Manshan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wwn. omtek. oom. on Tel :+848-T35-26%5 4280 Fax-+B4-TS5-3695 4287

Anoaer to the Waorld

Radiated Emission Measurement

Flie -TUWV Data ;#3539 Dabe:
1000 dbeVim
Limitl —
Limil? —
GO

1

_ i - SECTIL p R
Pl T .r'\,u-u'." e, e .'N".-'ﬁ"-u'\'vu’\-"--"u..m-,__/—'b” =i a._‘_\__fl'.ll'_\,'\ﬂ-._.- -.__,_,'V""-\‘.-' ¥
L Wl WY - 4

. T]
2310000 Z318.00 232600 2334.00 24200 235000 230,00 236600 Z374.00 ZFA00 MHz
Site #1 Polarization: Horizontal Temperature: 2z
Limit: { REJFCC PART 15C Power: AC 120VB0Hz Hurmidity: 5%

EUT: Android 10" Tablet
MM: MNS-P1048100
Mode:11b 2412

Mote:
Reading Comect Measure- Antemna Tabile
Mo, M. Freq. Lewvel Factor ment Limit ~ Ower Height Degree
MHz dBuV dE dBuvim  dBuVim o8 Delecior om degree  Comment
1 2383.520 5832 -14325 4407 T4.00 -29.83 peak 0
2 * 2383.520 4428 1425 30.01 400 -23.09 AVG 0
“Maximum data  x:Owver limit  :ower margin Operator: KK

File .TUW\Data #3539 Fage: 1




